P-300-JSL-SUGAR-82018

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)

FOR

SUGAR FACTORY (FROM 4900 TCD TO 7500 TCD), CO-GEN (FROM
11MW TO 30 MW) & DISTILLERY (FROM 30 KLPD TO 200 KLPD)

JAKRAYA

S U.E ar ki,

JAKRAYA SUGAR LTD. (JSL)

A/P - WATWATE, TAL.: MOHOL, DIST.: SOLAPUR
STATE : MAHARASHTRA

PREPARED BY

EQUINox

Equinox Environments (India) Pvt. Lid.

EQUINOX ENVIRONMENTS (1) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS,
KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

&:‘;:/ w @

2018 - 2019




=7 = Regd Office : At Che[ekar Galll Mangalwedha,
[...]
A/P - Watwate, Tal: Mohol, Dist.: Solapur, Maharashtra.

1) THE PROJECT

Jakraya Sugar Limited (JSL) is located at Watwate, Tal: Mohol, Dist.: Solapur,
Maharashtra state. The Industrial site is towards South-West of Solapur, at a distance of about
35.2 Km from city. Existing cane crushing capacity of the sugar factory is about 4900 TCD
and co-generation plant capacity is 11 MW& 30 KLPD Distillery. First crushing season for
sugar factory and co-gen plant was done in year 2011. Now the management of JSL have
plan to go for expansion of sugar factory (from 4900 TCD to 7500 TCD i.e. expansion by
2600 TCD), Co-gen plant (from 11 MW to 30 MW i.e. expansion by 19 MW), and Molasses /
Sugarcane Juice based Distillery (From 30 KLPD to 200 KLPD i.e. expansion by 170 KLPD).

As per the Environmental Impact Assessment (EIA) Notification No. S. O. 1533 (E) dated
14.09.2006 and amendments thereto issued by the Ministry of Environment, Forest and
Climate Change (MoEFCC) New Delhi; This JSL project comes under activities 5 (j), 1(d) &
5(g) i.e. Sugar Factory, Thermal (Co-gen) and Distilleries respectively.

Table 1 Project Investment Details

No. Industrial Unit Capital Investment (in Rs. Crores)
Existing Expansion Total
1. | Sugar factory, Co-gen Plant & Distillery 161.52 141 302.52

2) THE PLACE

The proposed activities under expansion shall be carried out in the existing premises of JSL.
Present set up of the industry is located on Survey. No. 61-A, 70, 71, 72, 73, 74 at Watwate,
Tehsil - Mohol, Solapur District in Maharashtra. The total land acquired by the industry is
2,25,133 Sq. M. (22.51 Ha.).The total built up area including sugar factory, distillery plant,
co-gen unit and residential colony is 31,000 Sq. M. (3.10 Ha). A no objection certificate for
the proposed expansion project activity has been obtained from Watwate Grampanchayat.
Detailed area break-up is presented at table —2

Table 2 Area Break up
No Units Area Details

1. Existing Built - Up Area (Including roads & open concreted area) 1.84 Ha.
2. Proposed Built - Up Area 2.11 Ha
3. Bagasse Yard 0.19 Ha
4, Distillery plant 0.70 Ha
5. Power House 0.06 Ha
6. Spray Pond 0.31 Ha
7. Open Space Available 9.79Ha
8. Existing Green Belt Area (32% of total plot area) 7.32Ha.
9. Proposed Green Belt 0.19 Ha

Total Plot Area 22.51 Ha

Refer Appendix — A for plot layout plan of JSL



3) THE PROMOTERS

JSL promoters are well experienced in the field of sugar factory and have made a thorough
study of entire project planning as well as implementation schedule. The names and
designations of the promoters are as under-

Table 3 List of Promoters

No. Name Designation
1 | Birappa B. Jadhav Chairman
2 | Sachin B. Jadhav Managing Director
3 | Rahul B. Jadhav Managing Director
4 | Mrs. Umadevi B. Jadhav Director
5 | Mrs. Manisha S. Jadhav Director

4) THE PRODUCTS

Details of products and by-products are represented in Table 4.

Table 4 Product & By-product of for integrated Complex

Details of manufacturing process and flow chart for sugar factory, co-gen plant and distillery

Industrial Product& By- Quantity (MT/M)

unit product Existing Expansion Total
Sugar Sugar 16500 8580 25080
Factory Molasses 6450 3400 9850
MT/M) Bagasse 45050 23900 68950
Press Mud 6000 3200 9200

Co-Gen Electricity (MW) 11 19 30
Distillery Rectified Spirit (RS) 30 170 200
(KLPD) Extra Neural Alcohol 30 170 200
Ethanol 30 170 200

are given in Chapter 2 of the EIA Report.

S) THE PURPOSE

Sugar factory is the o largest agro-based industry in the Country.

Maximum utilization of sugarcane in command area through sugar factory expansion.
Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.

Sugar industry is instrumental in resource mobilization, employment generation, income
generation and in creating social infrastructure in command area

Alcohol has assumed very important place in the Country’s economy. It is a vital raw
material for a number of chemicals and also a renewable source of energy. It has been a
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also,
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is
not useful for beverages.



6) ENVIRONMENTAL ASPECTS

JSL has implemented an effective ‘Environmental Management Plan’ and various aspects of

the same are as follows:-

A. Water Use, Effluent Generation and its Treatment

a. Water Use

Details of water usage for the Sugar factory, Co-gen Plant and Distillery operations are as

follows-
Table 5 Details of Water Consumption in Sugar Factory& Co-gen of JSL
Description Exgsting Exp3ansi0n T30tal
M"/day M-/day M"/day

Domestic 50" 15" 65"

Industrial

a. Process 1050* 485%* 1535*

b. Cooling 175* 75% 250*

c. Boiler Makeup 93.6"+ 74.4% 88.3"+ 127.7* 181.9"+202.1*

d. DM back wash 70* 40* 110*

e. Washing 20%* 10* 30*

f. Ash quenching 10* 05* 15%*
Industrial Use | 1493 (1399.4* + 831 (742.7* + 2324 (2142.1* +
(a+b+c+d+e+f) 93.6" 88.3") 181.9%

II1. Gardening 45% 10* 55%

1588 (1444.4* + 856 (752.7* + 2444 (2197.1* +
Grand Total 143.6" 103.3% 246.9%)
Note -# -Fresh water, * -Recycled water
Table 6 Details of Water Consumption in Distillery of JSL
Description Exgsting ExpSansion T30tal
M’ /day M"/day M"/day

Domestic 10 - 10

Industrial

a. Fermentation dilution 83"+ 162* 80"+ 1263* 163"+ 1425*

b. Cooling tower 70" 484" 554"

replenishment

c. Boiler make up 07" 149" 156"

d. Lab; Wash 05" 00" 05"

Industrial Use 327 (162* + 165" 1976 (1263* + 2303 (1425* +
(a+b+c+d) 713" 878"
Grand Total | 337 (162* + 175% 19767(1132#‘)53* * 23138;};?5 i

Note -# -Fresh water, * -Recycled water

Water requirement for existing industrial activities of sugar factory & co-gen plant is to the
tune of 1588 CMD. Condensate from sugarcane will be recycled in process. Hence no any



fresh water will be required during crushing season. Harvested rainwater will be used during
startup of factory. For domestic purpose total 50 CMD water is used.

For expansion of sugar factory & co-gen plant total 856 CMD water will be required. Same
will be condensate from sugarcane. For domestic purpose additional 15 CMD will be
required.

For existing distillery operations total 337 CMD water is required. Out of this162CMD will
be CPU treated water, 165 CMD fresh water is used for fermentation dilution, cooling tower,
boiler makeup. For domestic purpose total 10 CMD water is required. Fresh water is taken
from Bhima river.

b. Effluent Treatment

i) Domestic Effluent-

From existing activities domestic effluent to the tune of 48 CMD is generated. Same is treated
in septic tank followed by sock pits. After expansion of sugar factory &distillery total

domestic effluent to the tune of 60 CMD would be generated. Same would be treated
separately in proposed STP.

ii) Industrial Effluent-

Industrial effluent would be generated from the various industrial operations & processes in
JSL complex. Details of effluents generated from existing and expansion activities in sugar
factory, Co-gen plant and distillery are presented in following table.

Table 7Effluent Generation in Sugar Factory& Co-Gen of JSL

Description Exgsting Exp?nsion T;)tal Disposal
M’/day M“/day M-/day
Domestic 48 12 60 Treated in proposed
STP
Industrial
a. Process 330 150 480
b. Cooling blowdown 10 5 15 Treated in well
c. Boiler blowdown 20 24 44 designed upgraded
d. Lab; Wash & DM 90 50 140 Effluent Treatment
Industrial Use Plant (ETP).
(a+b+c+d) 450 229 679




Table 8 Details of Effluent Generation in Distillery of JSL

Existing Expansion Total .
Purpose M/ day M3/ day M/ day Disposal Method
Industrial
Process After  Exp., raw
sp.wash  shall  be
Fermentation ljvzvsvhégzr(l)t Raw Spent | Raw Spent in)omethanated
WaSh' 1360 WaSh— 1600 followed by conc. in
dilution Conc. Conc. MEE followed by
Conc. .
Spentwash Spentwash | Spentwash | drying to powder/
pentwas 272 320 incineration with
48 bagasse/coal
Condensate Condensate | Condensate | Treated in
192 1088 1280 Condensate
Spent lees — 42 Spent lees — | Spent lees — | Polishing Unit
p 241 283 (CPU) and recycled
Cooling Blow 70 414 484 back in process
down
Lab; Washing 5 0 5
. Treated in proposed
Domestic 10 -- 10 STP
Figure 1 - Flow Chart of Sugar Factory ETP
Effluant
T-‘Sd.%h'll:l Acrathon Tank
17=14
Diuan‘:nh:r E{I..Iu:c Fuma Priim airy Olaritier
FRLL R Taink Equalization
[ELRCI LR Tanik
10T 35 Mecubralization Tank
O Q*O*—
t
Monkn G-.-r.r:hng - ﬂﬂ; 5”0.%1;'.3 Bod m

Mz Farar—d W

Ui

|
B

d el

3 S0

=

e pEE
=
[}




Figure 2Process Flow Diagram of CPU for Distillery

Condensate P A
Other Effluents : 1
1583 CMD Vos :
-0 |
[ 1
Reaction 1 1
Tdnk BufferTank Tube:Settler ]
Equalization Tank | ! - !
\4 Anaerobic Digester | Aeration Tank I
Reject UASBR --4 !
e e |
! 1 1
1 1 1
A4 1 1
1 1
%
o OO | =
Flash 1
! Flocculator
Treated Sump ACF PSF - Tube ! Mixer '
Intermediate  Settler | [ :
Permeate for Tank 1 Secondary Clagifier. _ _ _ _ >\
1 1
Reuse 1425 :Sludge Sludge :
CMD 1 1
Sludge to Disposal <€—| We = mmmm = - = mm s m e v
l Sludge Dewatering
Unit/ SDB
Filtrate to
No Parameters Unit Inlet Outlet Equalization Tank
1. | pH 5-6 7-8
2. coD mg/lit 2800-3000 <100
3. BOD mg/lit 1500-1800 <50 Note:
- RAS: Return Activated Sludge
4. TDS mg/lit 800 - 1000 <100 SDB: Sludge Drying Beds

B. Air Emissions

Under existing activity of sugar and co-gen factory operations, a boiler of 70 TPH capacity and

2 DG sets of 625 KVA are installed on site. Boiler is provided with Wet scrubber as Air
Pollution Control (APC) equipment followed by stack height of 72 M AGL. Further, under

expansion activity; a new incineration boiler of 90 TPH would be installed with 75 M height

along with ESP as APC. D.G set would be operated only during power failure.

Table 9 Details of Boiler and Stack in JSL

Sr. Stack Number(s) Existi BOilel'SE i mxne
ack Number(s xisting xpansion
No. (Co-gen) | (Distillery) | DO Set
1 2 3

1 Attached to- Boilerl Boiler 2 D.G. Sets-2 No.
2 Capacity 70 TPH 90 TPH 625 KVA
3 Fuel type Bagasse Bagasse/Coal Diesel
4 | Fuel quantity 30MT/Hr. | 39/9.5 MT/Hr 50 lit/Hr
5 Material of construction R.C.C MS

6 | Shape Round

7 | Height, AGL 72 M 75 M 5 M each
8 Diameter 28 M 47M 0.1 M

9 | Gas quantity, Nm’/Hr 123387.68 -

10 | Gas Temp. 150 °C 150°C -

11 | Exit velocity, m/sec. 10 10 -

12 | Pollution Control equipment [Wet Scrubber ESP -




C. Noise Pollution Aspect

[y

il.

iii.

1v.

2.

. Sources of Noise

The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.
In the distillery, very high noise generating sources would not exist. Expected noise
levels in the section would be about 70 dB(A) or so. Adequate noise abatement measures
like silencer & maintenance of pumps, motors, and compressors would be carried out
and enclosures would be provided to abate noise levels at source. Moreover, enclosures
to the machinery would be provided wherever possible.
Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in the range of 70 to 80

dB(A).

Adequate green belt would be augmented in phase wise manner in and around the
industry. So that it would further attenuate the noise levels.

Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to

reduce the noise levels.

D. Hazardous Waste

Table 10 Details of Hazardous Waste

Sr. No. | Hazardous Waste Quantity (MT/M) Disposal
Category Existing | After Expansion
1 5.1- Used Oil 1.48 2.27 Burnt in boiler.

E. Solid Wastes

Table 11 Solid Waste Generation & Disposal

Sr. No. Unit Type Quantity ((MT/M) Disposal
S Existing | Expansion
factli)grar & ETP Sludge 5 3 Used as Manure
1 Co- Zn Sold to brick
Plagnt Boiler Ash 666 340 manufactures or Manure
150 390 Used as Manure
2 Distillery | ot Sludge
CPU Sludge 5 5 Used as Manure
F. Odour Pollution

There are certain odour sources in existing sugar factory, co-gen and distillery, which include
molasses handling and storage, fermentation and distillation, secondary effluent treatment, and
storage of effluents, stale cane, bad mill sanitation, bacterial growth in interconnecting pipes
& unattended drains. Measures adopted under existing unit for controlling same are proper
housekeeping, sludge management in biological ETP units, steaming of major pipe lines,

regular use of bleaching powder in the drains, efficient handling, prompt & proper disposal

7




of press mud. Under expansion project of distillery, spentwash shall be carried through closed
pipeline for spentwash storage and handling activity.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after expansion as well as implementation of proposed project.

H. Environmental Management Cell (EMC)

JSL is already having an EMC functioning under its sugar factory, co-gen and dsitillery
projects. Members of the EMC are well qualified and experienced in their concerned fields.
This cell shall be further augmented suitably under expansion. Existing and proposed EMC
members are as under.

Table 12 Environmental Management Cell of JSL

Sr. Name of Member Designation Number of Working
No. Person(s)

1. Mr. S. B. Jadhav Managing Director 1

2. Mr. K. C. Kotkar Distillery Manager 1

3. Mr. N. M. Kumbhar Chief Chemist 1

4 Mr. Sangram Ghugare Env. Consultant 1

Equinox Environments (I) Pvt. Ltd

5 Mr. S. V. Shinde Environmental Officer 1

6. Mr. V. J. Jale Lab Incharge 1

7. Mr. V. S. Jadhav Safety Officer 1

Details of capital as well as O & M costs towards environmental aspects under the existing as
well as proposed expansion setup are as follows —

Table 13 Capital as well as O & M Cost (Existing & Proposed)

Sr. Description Cost Component (In Crores)
No. Capital Annual O & M
1 | Air Pollution Control (APC) equipment — Wet scrubber Rs. 45.00 Rs. 4.50
for Existing 70 TPH "Co-Gen Boiler, ESP for 90 TPH
incineration Boiler in distillery with overall 2 stacks (72
M) & Stack (75 M)
2 | Spentwash Treatment Facility — Biomethanaion Spentwash Rs.15.00 Rs. 1.50
Storage tanks, MEE, CPUs, Ex.Sugar Factory ETP Up-gradation
3 | Noise Pollution Control Rs. 0.25 Rs. 0.01
4 | Environmental Monitoring & management Rs. 0.25 Rs. 0.02
5 | Occupational Health & Safety Rs .0.50 Rs. 0.05
6 | Green Belt Development & Rain Water Harvesting Rs. 0.25 Rs. 0.05
7 | Provision towards CER in Five Years after grant of EC Rs. 2.50 -
Total | Rs. 63.75 Rs. 6.13




I. Rainwater Harvesting Aspect

= Total area of Plot — 2,25,133 M”
= Total Open space — 194133 M?
= Average annual rainfall in the area = 625mm.

> Rooftop Harvesting

= Roof Top harvesting area of 10800 M*
= Roof Top harvesting yield is — 1620 M’

> Surface Harvesting

= Surface Harvesting area of 194133 M?
= Surface harvesting yield is — 48533.25 M°

Hence, the total water becoming available after rooftop and surface harvesting would be 50
ML

1620 + 48533.25 = 50153.25 M° i.e. 50 ML

J. The Green Belt
Table 14 Area Details

No. Description Area (Sq. ML)
A. | Total plot area 2,25,133
B. Total Built up area (Sugar, Cogen, Distillery, Other) 31,000
C. | Total Open Area 97,900
D. | Existing Green Belt Area (32% of Total plot area) 73,200
E. |Proposed Green Belt Area under expansion (1% of Total plot area.) 1900
F. Total Green belt — 33% of total Plot area 75,100
[...]
11 | Emergency Fire protection and safety measures to take care of | On site Emergency Plan, Evacuation Twice a
Preparedness fire and explosion hazards, to be assessed and steps | Plan, fire fighting mock drills year
such as fire fighting | taken for their prevention.
12 | Health Check up Employees and migrant labour health check ups All  relevant  health  checkup | Onceina
parameters as per factories act. Year
13 | Green Belt Within Industry premises as well as nearby villages Survival rate of planted sapling In
consultation
with DFO.
14 | CER As per activities -- Six Monthly

18




SIhaTem QTR fefes
&.q1.¢ Oecae, ar.Aaw, 7. gy, Ae[ne
<TeAqT
JIEATEA MW WHIIWTGATAT SNBU SAAT ¥200 ol Ufdfeal URIG w00 Sof Ufifear Tfa
aa FEdror GiAE Tmearr @ F.de URjer 0 F.0S gFaudd Imor
30 H.TA. U3, AciHar /| 3=l FNaF Inenfya STAae Tmear
00 & .TE. Ur. 3. uda Fzardrogor umea grsaTarar 32T,

?)_UchearoNd ersara

oAl ey fafees  (O1.Ta.Te. ), 9.0 dede, dl.: dAel®, fof.s ATeNgd.
BRI AT fRga . @mmaﬁaw&m%aﬁ giaarax ok fegren
IMes. LA TdhedTAE ¥200 of. Uldfeal SHal sNwd gacaal AW DIIWTal, ¢ . TS
grocaT Asdial SfAd gmead aard 0 &.Ual. W31, Areifaral InenXd graiae ardad
M. AR DIIWeATAT TIHA MBI BTl AT 0% ALY TOATd el

O. 1. TA. AT CIARATTGTol NTWI DIIWGATEAT M &TaTaen foradara ¥k00 2. 3. 3T.
arfel ww00 SI.3N.E. (k400 ZT.30. 381, & ordia gadr) g JIsdisT Tchedrd ® H. U<
Urlel 30 H. de (R A. T A ardra &erdn) IMOT Arcifarar /| ST FIAR Jnenfyd
AT Tdhedre 30 . Tol. Ul 3. el 00 &.Tel. Tr.31. (e0 . T UL EN. 41 ardra
gratar) Td fafadrfiongor waoarer foofa vaen s, Thed 2T Tdiol SHTIST o&el
SiT&el.

TgIfaRoT JMOT Tal IS (TH. M. F.TH.JW.QW.) x IO 005 JoN  drd
WTGaae  Fotdh  dIgeidigel oMal  weledl TATARONT THa Jedichel  (X.9M.T.)
SferaEoigaa Aex gmed & <ol « (j), «(g), 3mor ¢(d) <ol aved 3rar.

[Tl dareTaesl gjadojahia dagiiel feerel Iad.
G JNREC) 3¢ [9) (1)

FisTe gaauim (F. IASALY)
R | frga@resor | T@ot

¢ | ?MWI  DEREG,  /_MEAST [ 952, 4R 2%9 30R . 4R
Thed O ITydoll Thed

g. forgmer

) Uhedrdr Sen

5. Tal. Tel. X F.01.s geue, dl.: Ae®, f9.: eIy, FEmng I IR.42 B
TO3AT TToTALY fUdEel IMa. JLARAT TMOTALY WX hIIWIal, IsdrST  Tchedre!
A AT Thedra TdrrahaoT Tarod g .

TAfod  Tolfcdch Udedldrel  AT@x higadlell,  dioieliddl  Uched  SMOT  SMaTdel
ThedraTd! 3dielol fi@aerel TMOT Wdlal JaR R.4¢ BaSI JMa. JTD MW
BTG, M Thed, JedIsl Thed A THOT Oigdid &F 3.20 &. Fddh .
garod fIdardraaor Umhedraiid! STa’dqdm STRA0NMY ol BIhd UAOIGT aTAdaId aSae
JreAh e TItd HTerer 3Ms.

19



AT dA TdANod  Tchedrean  Odrdiehaonaiid!  gmagah  fofoer  Jfforem  gmfor
FATIATRTST ST ITALITHAT THATATOT M.

o<kl .3 fofrer fysmerizanr &=mr augier

31g]. qurRrer g dugler (8. 9&)
w.
- RTEATS TTETRTH QT 2. ¥
. Tarord aigraTd 8 .98
@. woral IS 0.%R
) M Thed 0.0
X ot fargmer 0.0%
(o0 T dies 0.3%
a1 TQHOT Fel & SRR
=) fOrereel fad agT (T@HOT em e R%) ©. 3R
FY Tanoda forafaemaorasia sfXa asT 0.9
(TxmoT_gmredr %)

THOT & R K

TR Taedran Aroten gnarmsT JUcsiaar (URRRTS) - g ¢ Ssern s,

) Uhed UOdohiEar S

Of. TRA. TA. T TOddhiol ATWF DIIAGT - ASATST Tdhed dd SN  Thed
AL AleTeT JGHA . Tched Tddaiol ol Tmed forlicial daara SiaeraaaoT
ATSToral AW AT Dol . Tdhed Taddhia ad IMOT F&T W aoT -

qHT W 3} TAdHT od T Gl

3. . TOThI ol Bl
. 4. frgraar &Y. oea ST HST
3 oY, e &Y. onaa CITRETART eI
3 9. IGer I, SrEa TIORETThT I JieTeich
% A, IARAT &Y. SEa ot
Y . JAforar gal. oea JiemetranT

¥ ) Scarg N afear

o, Tal. Te. JEAT ALATEAT Tdhedidga JMOT TAndd fRARIehaor  UdchedTarelel
T BIOTY SATSol O el TXATOT WeNSTTATOT IS .

20



THT . ¥ JATHAIT AIIHATST, ASdTeT JNOT FMaTase Thmedrdl Scargor

JICTFS T gioar (Ifgw <a/aE)
e 3USAGAA oM | Zremdy T TEHoT
oMo U &Iddl oo U &IdAdl onmood &IHAdl

AT AR 25400 40 400
I Aretfarat £¥40 3%00 40

UEIE;] ¥4040 3300 %<]40

TTAS £000 3R00 3300
Asdier grer &. de 2 R 30
JTAST ATESTHIRS 30 200 200
. . ufdfear | e (@mR.ear. )

TaagT oggel 30 QW0 200

T (5. Tal. T. )

i) 30 ) 200

AW DI, ASATST Thed dad IMAAAT  AFHTATeT SAT@aT Tfpa
o1 gaTEaadl (Tell a1e) 3.3, T. Rdd AET TBh0T -3 J SArseren
e .

Y) Tmedrs 3fase

/MW 3ol &I AT dfd AST 3eaT .

;ﬂ_mmfbr&ar@m HRISETAS Sl IIfeTahdd oNesd
xol.

gAY LA FEAST ThedTgy oo gmagaarar gof ke aard

gIferey dfaafars a1ed foratd them Ssel.

AW JeoT BT Arolong o1 d, Scdoar forfddr anfor wrigmmared

TrNgd T aay hIoATRATST Fecaqol e .

gFelel JeAeT BT JCARAT ool @I AATd AST I .
Scdigal, OIUx, oheal A JIAISdol 3T BIOAH® JMATel  Thed
AT I Ascarl SIA B, JAEAEI AT CIAAINATHD  AIDIICA
ATSAT TATONA TR HY OJeT aidl. Jedmiaieral aay afax  Iehiaiel
FE0[T UgTelded ohadl IS, 2Tohdl. dard Jecialerdl ofdiel, J.Ta.T.,
HolsT, dicio, §. @2 WU ASAT TATONHET HATSTON IMMe .

JUIATTd G 337 STCTRldl oIgld B3l of. Tal. Tol. T CIaeTdelol
MW DIRIWTGT daT AEATST IMOT MRS Thedrel THaRTha0oT hIoAT
3 I,

21




%) UATOFONN=IS FRShral

of. TaA. To. o TUd TITaxoNT CAARLTTST  ArcTordl  FHAATSTATT

TJdrdrd ohell e o1 c=amer fafdrer Uel, |elreraaror gad.

e TMOITET OIS, ASAOIE foffdr o <y ufman

31 grodrEr aray

oI, Tal. TA. JAT THedlALd BION-AT TOATRAT OIS T
qaagNer |eNeraaATor -

TBI . & ATHY DIFHTGT O NEdIGT Thediiid! TIoATaT aradey

. aaeirer RTEATEAT Udhedrdr | gxdnod fraargrasor TRHOT
@. TroATAT STt Uhedra TIoaATE JTaol
(erer 4. /fea) (erer 4. /fea) (erer <. [f@a)
2. ranfora
L. drarat *2040 *¥ ey *ou3y
2. fcter *9uy4 * oy *40
3. ofrery IHIA R3.5" + 0y, ¥k .3+ R w* g )"+ 203, 0%
4. E.TH.dHATLT wo* ¥0* 220*
. TfRTaT 0* 0* 30*
b. a1 ardifier - o "
dranforer amay ¥R3 VAT Y
(1+2+3+4+5+6) (He3 .5 +¥0¥¥¥.¥) (Hee .3 +*0%R.0) (f2¥5.2 + *30¥3.¢)
R. | = 4o N g’
3 WToTehTH Yy * 20* (o
k¢ 4% ¥¥Y
(+3+3) (foa. e*evy . %) (203 3+*u3 . ) (¥, e+*3¢%0.9)
2ra ¢ Y aor aof.
ufedra arom.
TBT . & ST ThedTAder TroATET ATaINTSAT frads
auzfrer @refreraaor -
quzirer ALATEAT THETTAT forgarirengoT Taheardr TROT
(uar dr. afe fean) (erar . ofar fean)
PEEIG -- 20"
Srehfarem
8 PSR (i) wea(eotira) mee (rratiewry)
BTACYRTST

22




b. feter =tax ©0" Yo" Wy
c. OiIeT] HPIT o’ R s
d. ofer ot gems o’ 00" N
ghehfore THOT Re (“rRutreER) Rt (923 +*1353) 308 (Tcse + *¥3y)
(a+b+c+d)
COl e (ReutHeR) 2w (M3 +eRe3) 2393 (Peee + *pery)
¥¢.00 ST Jolomay | 3.0 SOD Jolalaq | %2.50 Sad Jolamaag
2ra : " aror aot.
*
gotafgdra arofr.

ST, TA. TA. T ATWF hiIAlall, Jediel Tmed foaarieaoneids aroamar
STFGT ¥¥¥ Hal N UfdfEar Fdch! IIRyer. THOT TTOATEAT STFoITN 3% FAD
e AT  OMAITRATST, & el A Ufdfeer TON TFIAT OTUITATST  IMOT

W "ol A ufdfest zday arol emeTahramaiid! aragel Giisel.

ALATEAT JMRIAST TdHedTAST TAHOT 3¢ el 1 Uldieal &doy 0T elerel.
ITAT 5} Tol M Tfdfesr Tof & A.W.J. Aol UfBAT ool ST dx
%y "ol A Uldfest aroft & daror aroll STl of hadcTal STIeQTal gifcior
2oy oie) AGad ST 3uATend Jxd. TFo[A OTUITATST 20 Tl N

Ufdfest Sady aror arol aretel of frall aTdiaigel goand Jsal.
o. FsaoT ufdgen

2. T

ATSTaTON

S, TAA. TA. UmcUiAdral @I DIFWel, JSaral JMOT ITaTdei AT
TQqO! <0 "al Aex dfa fear zaa =orr ATsaoN aaw add. adx
BIOT-AT TRHOT BIIAT JNSUTOATAT Talord SOl Ufchan deraed (STP)
e Ufpar el osel.
3. grefore JtisTC

géal dacaage aifsaonouaa foaga augie feer 3.

TIHT W0 MW DIIWTST T JAGUTGT TdhedTdAgel aAq BIONA JTSATON

aurier AT T Tt Taer ufdpern
"ol dex uldfea forzargrenaor el ey
Thed ufdfeat
"ol dex ufdfee
direforan
aTTat 330 M0 %0 MW
@ferer 20 Y oy HIITTGATEAT
oIy 0 ¥ ¥ Jearxa
Gy 20 40 2%0 Tt Tdrer
TS Tdhedrd Ui

23




aagirer RNEATAT TUhed T TqoT afesar
"ol dex uldfea foraarfragor el ey
Tahed afdiea
"ol dreq didisel
Eer el Sadl.
ereicl ¥¢ 23 %0 T
I
JifsaroNT Tdhran
Tdhedrd Ui
el osdl.
ot ¥40 3] QR
WHT . ¢ JISATST THSUTALST qAT BIOMY ATSTTON
quzirer JNEATET ThHed Tanoa ToqoT afdyar
(30 fon.for. ufafear) Rraemararaor (k00 for.for. ufafear)
"ol e dfdied Tched "ol drex ufdafes
(2\90 %%T'CI‘I%%?T)
"ol dex ufdfee
direforan
araraf /A }Wedrerax
AN AT O
ThadS2Te weiay MEE
- [T }ASAT2T - W0 | JT JWSATLT - 2350 | ] RIS ATLT -2500 _‘Hf‘é )
g Dol S Dicaloiee RSaATQT | hiealaiee RSaT2T mejm_sg
Riedrar - ¥¢ - WX - 30 ;reron !
Sfoateragrer
gfehan el
5”301.
Ta. 3. 3. Ta. 3. 3. THA. §. 3B HITTINS
H3FTAS - R H3oTAS - 0L F3FRNS - wreo | difeiRier gfeore
e oar ¥ e eMal -2 e oraf ¢z | FLY  ufpda
dicteT walr 0 ¥9% NOAY el TR d
REY iGE]
oter gfor Y -- Y Qoruteadd
aiffRar o orEd.
ISl %0 -- 20 Tadnad  gIeldr
JsTAONT T
Udhedrd  Ufear
del odel.

24




Figure 1 - 3T@y hI@eIAA &.21. 1. & Tell oS

Efflusnt
e Agaration Tank
754 CMD
17 14
—| —_— L-r'_- | o >
Sresgn E
{Chairn bor L= .1 Primary Clariier
P R L Tank Equalization
PEET L Tank
107 275 Noutralization Teink
@]
M Washing
2 Sludga Drying Bed Sacondary
ASFT.A0 Clarifiar
-] Parasatan | s =l [ 5 1]
1. | e+ - 57 7-8
1 L] mglin | 4000 =3 500 o 250
3 200 mglit | 2000 - & 00 o 3 4B
4 & mglit | 3,300 = 2 o 1 (M
5 5 muili? I = B o
Figure 2 - 3MRTTreTT AATST JM. UN.F. o Tl oS
Condensate A A A e i A
Other Effluents 1
1583 CMD '
—>-—> .
1
ReactionB ffer Tank :
uffer Tan
Equalization Tank thnk ! - :
_ v Anaerobic Digester | Aeration Tank .
Reject Sludge UASBR T T Tsiudge |
To SDB 1 1
1
1
1
RO |
Plant 1 1
| Flocculator Flash '
Treated Sump PSF - Tube \ xer '
Intermediate Settler 1 . 1
Tank | Secondary Cla:queL _____ >
Permeate for | H
Reuse 1425 ISludge Sludge |
CMD 1 |
Sludge to Disposal €— W mmmmmmmmmmm—o—mmmmmmm oo v
Sludge Dewatering
Unit/ SDB
Filtrate to
No Parameters Unit Inlet Outlet Equalization Tank
1. | pH - 5-6 7-8
2. | COD mg/lit | 2800-3000 <100
3. | BOD mg/lit | 1500-1800 <50 Note:
- RAS: Return Activated Sludge
4. | TDS mg/lit | 800- 1000 <100 SDB: Sludge Drying Beds

25



W. OIg Scicial

TThATAT QIoTR TS ESHET JMeAT vo o Ufd aral &Tdcen eidery JMOT 4
DH.OEN.T. &AaT 2 IO, IS DEFd JBd. A GrgeFel O IHuI B
UGWOT fordaey 3Udha0T Tfdel 3e. UQNOT foTIF0T DhIoARMST wvo ol Ufe
qTT T wiIeqen R Al. IArdr ol waidgen ne. foRaRieaondsra
R0 Tol Ufd Ay &l oidiel Wiae  OAfdeT Sisel. AT SIS
Uguol fordor @maoaAradT ww ALBEART Rreolt semoard Jxer. A
gigeryel ¥.TA. Al & UGWOT [6TIT0T 3UBIOT NAUATd el

BOT UQNOT O T e sax andidar Aardr a@reliel doredrd feol s .

qdodar 4. R didey gnfor fRreoiar augier

[V

argery

i I =) P
? aIAT 2 oI R @g '
| wm | 0T | oz a%.-ié%‘.g.
3 G TN LEIES eI aEill %—Q;r
Y nga;?r;gw M. 3.3 THA. TA.
| (ohery o ot

o | ﬁ;ﬁm) = A o .

¢ m/i]gmﬁ R.¢ A ¥, Al 0.¢

Q Gaﬁl;‘:‘%\;\gﬁlte, 2R33¢0 . 5¢ MYHr -

20 Flue Gas 0 C B

Temperature
2R mm e ¥BUI | F.THA.U. --

26




3. eOoil UgNOT

%.

edoi foTAforT thaony 2314

AL O TANIT THeUided FA oad IJMATST foraliol waonx *3rd
AONF oMEId. SI.ON. S BT edoll UWONl Th FTd B3 QTchal JoT
eI BT.ON. ;e had oisdenl GIogIosT WSa JIdiel  driad
FJE. . . A IITON-AT FAMETATS €deidr Trass . 3T & (T)
FdohT IUAT IMe. AT faAHend STx_AT edo fordmor ameer W o
MMTeioAT Ao Ader. are

GIeT, thdlocTal FLTaT O [SaZIeRTaT AT & Jdx dISIT TATONd
grarst forafor aomy R FraTdrer Al eadEl TTdoT wo O <o I &Y
(T) @qRIer AT .

Ucat, DiUaTal, GiIei} &% a1, SUisel, oo JEdd STl .

FRWGAT ANAN STRTSTATST fIH/Id e STomaT gaall aréra sfad
TT I ATl UrdesTd O ersdl.

3. foraimor 33Ut

egoll TordFOMAATST FMARANCT2Tal, ATALTaT JMOT FoaJerTal dF  OTaIel
STArel. FIFATRT, . AIJ/ATA drdAenRien ar. . ¥ (PPE) gxaoard
Idrel. dIAA edoirdl TTART hell hIoATATST BI. . [_AS F0AT chairdr
HEY WA HIOATA AR .

%. Oido Ia_arar oaal.

ALATEAT UchediAdeT doTdoTasdl [UNTSNgel drd  gadiod  forgaiaaor
UdheaidAgal TolaloT BIOT=N Eddh JOAAT Ha-ATHET  Weial  ardian

JTATART ST .
qaqar oh. 20 ETAd AF_Aral SHaal aagirer
PeNfdTH | hE-ATET afXaAor fRregare Tad
frsmrer ThI F. TS [AlEar
AEATAT fraarfrergom
CGE
/MBI Y.  Jois . ¥¢ .30 G AL SOCTOATST
dEIAGT | Sser
a s
Thed

TANd MRS UHCUTAL ST DIOTET TdTIal Eldch haal fofaior grong

olaT.

27




. "ol IaFaaral ol
ALATEAT UchediAdeT doTdoTasdl  [UNTSNgel drd  gadaod  forgariaaor

Tdmedidgel foTAfoT B0 Yol JOAIJ/ARAT dha-ATAeT  F|@relel  ardian
JTATORT ITTCT .
qordl oh.? Hol IAFATEAT -t aagirer
w. =TT afXaror fregare gada
Uched T d.2a [Afean
RNere | RrdRihaoneay
ATF | R.2ST.AT Y 3 WA FE0[GT ATAICT TSI .
AhIQMTall | eIl
Fmor | e | st 0 e HiAAard s
HFEAS | FTam aTaIel ST&dl.
Tohed
TTdel | Arae 240 R0 WA FEO[GT aTaFel ST&el.
Tmed | Xed
¥. MAg. | o« 4 WA FE0[l OTUIST oiiel.
XeToT

Y. arArEr 3usd

TgAfod  Tdmedideid  Aciaial BIa@ol  dara  gidefld ursdeliaseal  Jmor
Zonerd 3o F. ORRAT 3UQATE A A, RSART €@ aleTage
TH.R.R. ALT Do TG/NST T JoaToALTTATST oleT STacl. <&ATHO
RIed2T AMSAVeh ATATRIST BIONIT OTAEAT STSA T BIRCT .

9. foraar o gk area

AT Udhedisideld ABRAE TWOT fordmor dAs®w (MPCB) fhor deatdr
AT ATSATOT TUfRAT O foeaare, arddm oAl Haal o Hol Dhaal
BIATGON O  doeadle daard darg SHcaiolol §. JA6ed ©gjel @0ATd Jere
A DRISAT O foIIA HISHIUAOT TUlelal del Gild. AT DT dl
Txanod frdIeaor Udmediderdal diwel oxd.

. TATAFOT TIaEATTS TIATT

TR QoY (IS saAed TUATAROT CITRENTST fUseT ohrdad gng. T
fasmeTdeT Ad @A ISR JNOT J/AGATT eadieT Ao dr JGgHa
gr3TeTel JMBd. LA O TAnod TATAFOT CATRETTST TASTSTAAST AT
ATCTSTIATOT —

28




qardl oh. R UATAJOT CATRETTST THNHTST

5. . ] T/ ol
2 Y. TaI.ar. onga CIARATANRTS JiTeTch
R ar.FH. . PeH SIS CAARETTDH
9. Tol. THA. IR BT FIATASTAS
y BT Jfed gora TATAFOT TeeToNT
RFasiiaal FeosRIRdee (%) Tr. f&.
Y 9. pal. oar. R TATaRONS SiferaTar
§ I, TET.OT. STl TASTRNDT T
© dr. OEr.Tal. Saa YILT IIFrHTRY

AT O TdAd fTdrraha0T TUchediddel TATAax0T TShialldl O cJiedm
THATCNRATST SMSTON-T @arem aagiiel reltel THATOT -

THT h. 13 STATATTS AT Tt aurirer

. aagirer TE (/. DASALY)
sz oy
Sdovn | @@ o
ekl
RAEATEAT THSATTST
?. | BOT UQVOT Tolmomaiid! @rIeen o< ¥4 .00 ¥ .Y

IBUT T F.CA.AN. /ST SmeTonaT
[, w3 FMOT wy . AT Rreo=n
T, ZfoaTaTa’Tel Ufhar A0 W@

. | 3dcarer ufger Jffoem - aTemen 2. 00 2.4
MW PIRWGIATATST  ATSATON  Tfsan
D SgfoThiahaor G HoTRTer
Telie, CPU, MEE, e a1 2ol

2T, &.
3. | €06 UQWOT foTAFOmaNdST emeTonar <@d 0.3y 0.0
¥. |Toosraadice difolcaiol O doioidc 0.3Y4 0.0%
Y. | CIORAANADH IMREA T I Lradr. 0.40 0.0Y
. | Bfaa Tzt foeRmandt a JaT drex 0.34 0.0Y

BIATYZ TS TMSTONAT el
v. | JqFd  JATANSH STOTEJRT  TOTATST .Y

SMSTONRT e

CROT £3. 04 %. 03

) Yoratey srdfRZer Jidmedat

* Uhedrd TRUT & - 433 aef M.
o T@UT fAmraT &9 - Rk¥33 el &,

29




o IR OMTh TTSHA - 4 THAT.

> el srdfacar
o PUAST BIATY¥SIT &F - 000 aaf 4.
e Uiy BT AL H@OMY TN - %0 Tl A.

> B srdfaZat
o IIGA BIASST &F - ¥ el A,
o G BIAfREeT Al forawoma aof - ¥eu3z.y Hal A,

PUSTT BIdf¥Zer O FIH BAXST Heg SUcwe oy 0N -

960 Tol M. + ¥<C433.’4 "ol . = 4O0WM3.}Y Tl . F&OTOT L0
TH.T.
J) BfYa gzt AEa
BT . ¥ FAGBTEl Alledr
aazier & (oef.d)
T@OT & 4233
Tl & 32000
AT BT &3 (THOT gzt R %) 3300
Tdifod sfad gzl (THoT &@rear 2 %) 2200
el & R1e]00
T®OT BRYd UST (THOT | 11 %) w4200

&sfXa uzT fumfatd exgoaramdl SPM, SO, I 3cxiciel T ©TET UTHBATo!
foramara vraeen Srdrer.  SPM, SO, iz 3caioleligles &Iony UfRONHA T
HIACATH SUITd IR BRXd TT fUdaT dEmA @S NS, dard
forafora sfdd Tsandial FSd0 ISISIALT dag BION-AT  €dai@r  drder
DA BISol UXAIAIT BIOTY €0l TZVOT Tl BOTA AFd BIacl. ATgATI
SO, anfor eas UgwoT fordor x. @ndl oiend 3ol uxdnad sfad asT
forepTaT I hATEIdeTd Tafrer STdrear ST oeTas el oigal.

@) ety o gnfties foerat

AT o gnfer  forarar gidefa Uahedral ohgaemell diglel 0 for. 7.
TRE  SEAMNS ¥ ONAIUdT 3 oNdai AFLOT del Jer. AT gideid
Uframiacar eliohiea gemaad! FAAST TReae& (30 TRel) Toard Jnee.
giferay ABEIATATST EIA e AT Umhaor - 3 ATaMoieh O gy forarat
qeel UsT. AN O JMeia fomral grsmaadrer forareor gnfor forsmd
gérel TUaAToT

30



o AT BETAIST TgAreT oNaided FoIga Jyfoem Ty o o arof,
werfdrar fargror  Ryfdrem, elemerd, dogaosT ¥. 3Uced  Iad. Udd,
TgdaigT SNAiAed diolel I, SIC, UMD IUAR e JMOT Hal
TIOReTdore JfUe=r aTeTan s .

o TRARATHEI 3, 3T, TSRl AGAT TATONA edell Sidrd.

v) TAfoFoIoNIa quraolt wrdde

FFATATRST ToTasSerear el QAaigon AR 08¢ AL hIoATd el
BIA. UAnod UchedredT AATTATere BaTdATaT diXdaredt Alfsaraiid! &ar,
o O AT JOI/A §. oleSial IR AFSTTF o SIATF 00¢ AL J[F|™
el el Bidl. AT TXATATALY STFSTIR 0%, BT 0%, SIFTT 0%,
AT FISATGTEAT DINAAAEY T chelell AGIAN old@ el IMe. AT e
f&dra aamoRe Aladr B IR [ANTelihsel ToATd el I SATHAEY
gofdirar arof, ardr, Qrar gnfoT gor §. RAATART IS

31, ST alay

STl OTaaredT SISATATHES TSN Fell, DBIWTol, SioTel, I IMOT FeBTar
%. oNcien foarg dhenm ordr. Jf@dra afsdr & fafoe Fda dxiasecst
T T STeteToTel gfadal, AR dhidiers, 1 3 =3I SAnReay,
ITIRET ASATRS FHONRL T SMTAST Ty AT F. Agal ToATd Ml